1986-1993 5.0 S.H.O. V-7 Mustang

Part No. 4FA218-200

PARTS LIST

IMPORTANT: Before beginning installation, verify that all parts are included in the kit. Report any
shortages or damaged parts immediately.

Part Mumber Description Quantity  Part Number Description Quantity
2A258-020 SuperchargerY$, 3.33 10-RIB 4FA112-090 DISCH. ASSY S.H.O. V-7 KIT-SATIN 1
4FA111-031 MNTG BRCKT ASSY, 5.H.0. 1 4FAD12-041 Discharge tube, raca 1
4FAD10-045 Alum. mig plate, billet 5.0 1 T5300-200 3 x 2 sleave 1
4FAD11-021 Mounting Bracket i 75325-200 3.25 x 2 sleave 1
4FAD15-015 Alternator stay-plated 1 TRO02-052 #52 goldseal hose clamp 2
AFAD1T-021 Spacer, SMog pump 1 TRO02-048 #48 goldseal hose clamp 2
TAIT5-075 3816 x 34 GRS HXHD 1 80204-001 MaxFlow race bypass 1
TAIT5-100 3/8-186 x G5 HXHD PLT 8 7P250-030 1/4" barbed male TEE 1
TAITH-1TS 3/8-16 x 1-3/4 HXHD 1 TU030-030 1/4" vacuum hose Z
TA3T5-200 3816 x 2 GRS PLTD 1
TAIT5-625 3/8-16 % 6-1/4 HXHD 2 4FA112-080 4" AIR INLET ASSY, 5.0 5.H.0. 1
TA3TS-6T5 3/B-16 % 6.75 HXHD GRS zinc 1 4FA112-080 4" glbaw, wibung 1
TA3T5-751 3/8-16 x 7.5" HXHD GRE zinc 1 T5400-200 4 x 2 sleave 1
TA437-175 TH6-14 x 1-3/4 HXHD 1 TRO02-064 #64 goldseal hose clamp 2
7F3rs-016 3/8-16 HX nut 2 T5175-400 1.75" dia. x 4° sleave 1
7J012-092 12MM washer, flat ] TRO02-028 #28 goldseal hose clamp 2
7J375-044 3/8 SAE washer, PLTD [ 7U030-056 3/8 PCV hosa x 1.5 1
TK375-040 3/8 ANSED flat washar 12 TP250-047 1/4NPT to 3/8° barb 90° 1
4FA116-150 CRK PLY ASEY, 10RIB V-T KIT 1 8F201-265 T-REX PMP ASSY, 86-93 5.0 1
TB375-150 3/8-24 x 1-1/2 GR8 HX i SW001-001 Wire tap 1
TA3T5-178 3/8-16 x 1-3/4 HXHOD G& 4 SW001-002 Fuse tap 1
7J375-044 3/8 SAE washer, PLTD 4 S5W001-040 12-10GA female slide 1
7L375-075 318 lock washer 4 5W001-042 12-10GA 316" ring terminal 2
2A041-545 Belt, custom 545, 10 Rib serp 1 4FAD20-030 Template, T-Rex pump 1]
4FAD18-023 4.75/6.87 10GR CKPLY 1 TE010-050 #12 x 1/2 sheet metal screw 1
4FAD17-051 Fan spacer 5.0 1 TFOO8-032 8-32 hex lock nut a
TU313-021 5/M6-24 x 1.5 stud 4 TJO0B-001 #8 flat washer a
TF312-021 5/16-24 nut 4 TP312-001 Adapter, fuel fitting 1
7J312-000 5/16 flat washer-SAE 4 TP312-003 5/18 female fuel 2

TROO1-004 #4 hose clamp 2

4FA238-068 FMU 12:1 WILINES 1 TRO04-003 14.5 stepless clamp 3

BZ110-111 Fuel mgmt unit, 12:1 1 TROO4-002 17.0 stepless clamp 2
4FA145-010 Fuel ling 5.0-male 1 TUT00-044 Tig wrap, 4" nylon 4
4FA145-020 Fuel ling 5.0-female 1 7U100-055 Tie wrap, 6" nylon &
TUD30-046 532" vacuum line 4.5 7UD31-018 516 fuel hose hi-psr x 2 1
FUNDD-055 Tie wrap, 6" nylon 2 7U031-018 516 fuel hose hi-psrx 2.5 2.1

7U032-016 3/8" fuel hose hi-psr x 6° A

4FA130-027 OIL FEED ASSEMBLY 1 7U314-001 #8 lord mounts 4
TP125-027 Fitting, strgt, 1/8MPT 1 TU37TS-135 Adhes ming pad 4
7P125-103 -4 x 457 fitfing 1 aFpo2-265 T-Rex fuel pumg-inling S0° 1

70000 Inspector numbar 0 8F101-200 T-Rex wiring assy Musiang 1
TP250-121 1/4MPT stesl nipple 1 SW001-014 Fuse holder 10 GA wire 1
7P250-122 174 pipe thrd ANS17 TEE 1 SW001-015 Fuse, blade type 20 amp 1
TP250-075 1/4MPT 45° strt elbow 1 SWa01-019 Soldarless connactor 10-12 1
7P250-082 1/4NPT = -4 90" fitting 1
4FA145-030 Qil feed hose assy 5.0 86-93 1 8F110-011 SPRING TENS. MOUNT 1

4FAD10-011 Tens. brkt.-mach 1

4FA130-036 QIL DRAIN ASSEMBLY 1 TAZTS-100 3/8-16 x 1 G5 HXHD PLT 2
TUD30-036 1/2" oil drain hose x 28" 1 TAS00-350 1/2-13 x 3-1/2 carriage 1
7P375-017 JBNPT = 1/2 hose barb 1 TF375-016 3/8-16 hex nut 1
7RO01-008 #8 sinls hose clamp 2 TF500-013 1/2"-13 hex nut 1

FJ012-92 12mm washer, flat 1
4FA114-011 RADIATOR HOSE ASSEMBLY 1 TJ375-044 3/8 SAE washer, PLTD 3
4FAD14-011 Radiator pipe-polished 1
TRODZ2-024 #24 goldseal hose clamp 2
P FAD-010
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1986-1993 5.0 S.H.0. V-7 Mustang, cont'd.
Part No. 4FA218-200

PARTS LIST

IMPORTANT: Before beginning installation, verify that all parts are included in the kit. Report any

shortages or damaged parts immediately.

Part Number

4FA111-062
4FADT1-042
2A017-012
7C012-085
7C012-065
7G010-175
7J012-092
4FADIE-1T1
4FADTE-170

8H140-000
8H040-030
75350-300
75350-200
4FAD12-012
7RO02-056
TC080-016
7J005-093
SWO001-007
SW018-020
aw018-010
SW018-080
SWO018-070
4FADZ0-020
TU035-00M

2A046-388

Description

SIC BELT TENSNR ASSY, 5.H.O.

Bell tensioner plate
Spacer, 10-rib idler
12mm x 1.75 x 20mm PLD
12mm x 1.75 % 65mm HX
12mm x 1.75 nut
12mm washer, flat
Dust cover (wide idler)
Idler pulley, wide

FENDER MOUNT MAF KIT 86-93
Air filter 3-1/2 CYL
3-1/2 x 3 sleeve
3-1/2 % 2 sleave
Intake elbow, 90°
#56 goldseal hose clp
M& x 1.00 x 16 HXHD
Bmm washer, plated
316" heat-shrink tube
18GA strd wire bik
18GA strd wire red
18GA strd wire arange
18GA strd wire green
Template, mass air
312" flex hosa

Belt, KOG088&
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